This replacement wheel hub and CV axle kit is just what you need to get your vehicle in good working order again.

Specifications:

  • Includes:
  • Both LH (Driver Side) & RH (Passenger Side) Front Hub & Bearing Assemblies
    • Includes 6 lug nut studs already installed, ABS Sensor, and ABS Sensor wire harness
    • 3 Bolt Flange
  • Both LH (Driver Side) & RH (Passenger Side) Front CV Axle Assemblies
    • CV style axle shaft
    • Brand New, not refurbished or rebuilt
    • No core charge
  • Direct replacement
  • Built to strict quality control standards

Lifetime Warranty

This item is backed by a Limited Lifetime Warranty. In the event this item should fail due to manufacturing defects during intended use, we will exchange the part free of charge (excludes shipping charges) for the original purchaser. Please keep your invoice for proof of this warranty.

  1. step : Removing the Wheel (1:22)
    • Pry off the center cap with a flat blade screwdriver
    • Loosen the lug nuts with the vehicle on the ground
    • Raise the vehicle with a floor jack
    • Secure the vehicle on jack stands
    • Remove the lug nuts
    • Pull off the wheel
  2. step : Removing the Brake Pads (1:49)
    • Pry the brake pads in with a flat blade screwdriver to push in the pistons
    • Remove the two 14mm bolts from the brake caliper
    • Pull the caliper aside
    • Pry out the brake pads with a flat blade screwdriver
  3. step : Removing the Brake Rotor (2:20)
    • Remove two 18mm bolts from the brake caliper bracket
    • Pull off the brake caliper bracket
    • Pull the rotor off
    • If the rotor will not pull off thread two M10 by 7cm bolts into the threaded holes
    • For more detailed instructions, please see the 2004 Trailblazer rear brake replacement video
  4. step : Accessing the Differential (3:31)
    • Have a drain pan ready
    • Remove all but two bolts from the differential cover
    • Drain the differential fluid
  5. step : Removing the Axle (4:20)
    • Put the vehicle into neutral
    • Turn the driveshaft by hand until you can access the differential bolt
    • Remove the 5/16 inch bolt from the differential
    • Pull the clip from the differential
    • Slide out the differential pin
    • Push the axle inward by hand
    • Pull out the small C-clamp from the differential
    • Pull the axle out by hand
  6. step : Installing the New Axle (5:58)
    • Slide the axle in being sure not to drag against the seal
    • Install the C-clamp onto the axle with the grooved side toward the center
    • Push the axle out by hand
    • Line the gears up by hand
    • Insert the differential pin
    • Start the 5/16 inch bolt into the differential
    • Apply thread locking fluid to the 5/16 inch bolt
    • Tighten the 5/16 inch bolt to between 8 -10 foot-pounds of torque
  7. step : Reinstalling the Differential Cover (8:28)
    • Clean the mounting area with a cloth rag
    • Clean the differential cover with a cloth rag
    • Apply sealant to the gasket cover
    • Put the gasket and differential cover into place
    • Start two bolts into the differential cover by hand
    • Start the remaining bolts
    • Tighten the bolts to about 12 foot-pounds
  8. step : Refilling the Rear End (9:50)
    • Remove the differential plug with a 3/8 inch drive ratchet
    • Fill the differential with 80w-90 gear oil, until fluid begins to leak out
    • Put the plug back in and tighten it
    • Clean grease off the rear end
  9. step : Reinstalling the Brake Rotor (10:35)
    • Slide the rotor on
    • Put the bracket back into place
    • Start the 18mm bolts by hand
    • Tighten the bolts
  10. step : Reinstalling the Brake Pads (11:02)
    • Install the new brake pads into the bracket with the wear indicator on the lower side
    • Put the caliper on
    • Thread the two 14mm bolts by hand
    • Tighten the 14mm bolts
  11. step : Reattaching the Wheel (11:30)
    • Slide the wheel into place
    • Start the lug nuts by hand
    • Tighten the lug nuts preliminarily
    • Lower the vehicle to the ground
    • Tighten the lug nuts to between 100 - 120 foot-pounds in a crossing or star pattern
    • Reattach the center cap
  12. step : Testing the Brakes (12:05)
    • Pump your brakes repeatedly until they feel firm
    • Test your brakes at 5 miles per hour and then 10 miles per hour
    • Road test the vehicle

Tools needed for replacement:

    General Tools

  • Drain Pan
  • Floor Jack
  • Funnel
  • Jack Stands

  • Materials, Fluids, and Supplies

  • Cloth Rags
  • Gasket Adhesive
  • Gear Oil
  • Liquid Thread Locker
  • M10 x 7cm bolts

  • Ratchets & Related

  • 1/2 Inch Breaker Bar
  • 3/8 Inch Drive Ratchet
  • A Piece of Pipe (for leverage)
  • Ratchet
  • Socket Extensions
  • Torque Wrench

  • Screwdrivers & Related

  • Flat Blade Screwdriver

  • Sockets - Metric

  • Complete Metric Socket Set

  • Sockets - SAE

  • Complete SAE Socket Set

5.0 / 5.0
1 Review
5 Stars
4 Stars
3 Stars
2 Stars
1 Stars
1
0
0
0
0
Everything is great and will definitely get my parts from you guys again.
June 25, 2017
Purchased
10 months ago
Start typing your question and we'll check if it was already asked and answered. Learn More
No questions have been asked about this item. Be the first!

How-to Video:

(12:35 min)

Tools List:

    General Tools

  • Drain Pan
  • Floor Jack
  • Funnel
  • Jack Stands

  • Materials, Fluids, and Supplies

  • Cloth Rags
  • Gasket Adhesive
  • Gear Oil
  • Liquid Thread Locker
  • M10 x 7cm bolts

  • Ratchets & Related

  • 1/2 Inch Breaker Bar
  • 3/8 Inch Drive Ratchet
  • A Piece of Pipe (for leverage)
  • Ratchet
  • Socket Extensions
  • Torque Wrench

  • Screwdrivers & Related

  • Flat Blade Screwdriver

  • Sockets - Metric

  • Complete Metric Socket Set

  • Sockets - SAE

  • Complete SAE Socket Set




Vehicle Fit

  • 2004-2007 Buick Rainier Front Wheel Hub Bearing & Axle Kit
  • 2002-2009 Chevy Trailblazer Front Wheel Hub Bearing & Axle Kit
  • 2002-2006 Chevy Trailblazer EXT Front Wheel Hub Bearing & Axle Kit
  • 2002-2009 GMC Envoy Front Wheel Hub Bearing & Axle Kit
  • 2002-2006 GMC Envoy XL Front Wheel Hub Bearing & Axle Kit
  • 2004-2005 GMC Envoy XUV Front Wheel Hub Bearing & Axle Kit
  • 2003-2008 Isuzu Ascender Front Wheel Hub Bearing & Axle Kit
  • 2002-2004 Olds Bravada Front Wheel Hub Bearing & Axle Kit
  • 2005-2009 Saab 9-7X Front Wheel Hub Bearing & Axle Kit
Part #: 1AAHK00006

Ships Same Day for orders placed by 4 P.M. ET

We're here to help

1A Auto Parts

Customer Feedback

"Thanks for the fast reliable service. Great price, and the headlights were as good as oem or better!!! Keep up the good work..."
- Dwuan M.
Read More